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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Passed

5.1.4 -6DB BANDWIDTH
RESULT: Passed

5.1.5 99% BANDWIDTH
RESULT: Passed

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KkHz BANDWIDTH
RESULT: Passed

5.1.7 SPURIOUS EMISSION
RESULT: Passed

5.1.8 CONDUCTED EMISSIONS
RESULT: Passed

5.1.9 RADIATED EMISSION
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A-2

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Spectrum Analyzer Rohde&Schwarz FSV40 101495 06-01-2018
Test Receiver Rohde&Schwarz ESCS30 100307 06-01-2018
Bilog Antenna Schwarzbeck VULB9163 9163-323 09-01-2018
Loop Antenna Schwarzbeck FMZB1516 1516131 09-01-2018
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 09-01-2018
Horn Antenna Schwarzbeck BBHA9170 9170-359 09-01-2018
RF Switching . N
Unit+PreAMP Compliance Direction RSU-M2 38322 06-01-2018
Pre-Amplifier Rohde&Schwarz SOBI(‘#1 1835 3791 06-01-2018
Radio Spectrum Test
Spectrum Analyzer Rohde & Schwarz ESPI 100396/003 | 06-01-2018
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 06-01-2018
L.I.S.N. Schwarzbeck NLSK8126 8126431 06-01-2018
Pulse Limiter Rohde & Schwarz ESH3-Z2 100815 06-01-2018
50Q Coaxial Switch | Anritsu Corp MP59B 6200283933 | 06-01-2018
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Fusion Core which supports Bluetooth 4.0 low energy wireless technology

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: Fusion Core
Type Designation: L71000
FCC ID BMW-L71000
IC 6195A-L71000
HVIN L71000

Table 3: Technical Specification of EUT

Technical Specification Value

Operating Frequency band 2402 — 2480 MHz

Bluetooth Core Version 4.0

Channel separation 2MHz

Extreme Temperature Range | -20°C - +55°C

Operation Voltage DC8.7V via Lithium Battery

Modulation GFSK

Antenna Type Internal Antenna, Non-User Replaceable

Antenna Gain

2.0dBi

RF Output Power

0.00058W (-2.39dBm)
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3.3 Independent Operation Modes

The basic operation modes are:

A. On, Bluetooth Transmitting
1. Low channel
2. Middle channel
3. High channel

B. On, Operation with Bluetooth

C. On, Charging

D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2014 and ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type S/N

Notebook PC Lenovo ThinkPad X240 N/A
Printer HP HP laserjet 1015 CNFG030424

Notebook PC Lenovo 4290-RT8 R9-FW93G

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
Ant. Tower
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Jm
Support U =

Turn Tahle

Ground Plane

Test Receiver
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISM
o] TTUR

Testreceive | ||

Ground plane

o
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Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test Receiver The EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test standard : FCC Part 15.247(b)(4) and Part 15.203

RSS-Gen 6.7
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 2.0 dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed

Test date : 2016-10-18

Test standard : FCC Part 15.247(b)(3)
RSS-247 Clause 5.4(2)&(4)

Basic standard : ANSI C63.10: 2013

Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 4: Test result of Peak Output Power

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -2.39 0.00058 1
Middle Channel 2440 -4.39 0.00036 1
High Channel 2480 -2.81 0.00052 1
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5.1.3 Conducted Power Spectral Density

RESULT: Passed

Test date : 2016-10-18

Test standard : FCC Part 15.247(e)
RSS-247 Clause 5.2(2)

Basic standard : ANSI C63.10: 2013

Limit : 8dBm/3kHz

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 5: Test result of Conducted Power Spectral Density

Channel F(r:ehqaunennec!y Power Spectral Density Limit
(dBm/3kHz) (dBm/3kHz)
(MHz)
Low Channel 2402 -18.83 8
Middle Channel 2440 -20.91 8
High Channel 2480 -19.45 8
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5.1.4 -6dB Bandwidth

RESULT: Passed

Date of testing : 2016-10-18

Test standard : FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(1)

Basic standard : ANSI C63.10: 2013

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 6: Test result of -6dB Bandwidth

Channel -6dB Limit
Channel Frequency Bandwidth (kHz) Result
(MHz) (kHz)
Low Channel 2402 556 >500 Pass
Mid Channel 2440 557 >500 Pass
High Channel 2480 582 >500 Pass
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5.1.5 99% Bandwidth

RESULT: Passed
Date of testing : 2016-10-18

Test standard : RSS-Gen clause 6.6
Basic standard : ANSI C63.10: 2013
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 7: Test result of 99% Bandwidth

Channel 99°/c_> Limit
Channel Frequency Bandwidth (MHz2) Result
(MHz) (kHz)
Low Channel 2402 1046 / Pass
Mid Channel 2440 1068 / Pass
High Channel 2480 1077 / Pass
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5.1.6 Conducted spurious emissions measured in 100kHz

Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2016-10-18

FCC part 15.247(d)

RSS-247 Clause 5.5

ANSI C63.10: 2013

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Shield room

Low/ High
A

25C

55%

101 kPa

All emissions are more than 20dB below fundamental, details refer to Appendix 1.
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5.1.7 Spurious Emission

RESULT: Passed
Date of testing : 2016-10-14 to 2016-10-20
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits : Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 4 & Table 5

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.8 Conducted emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2016-09-25

FCC Part 15.107(a) & FCC Part 15.207(a)
RSS-Gen Clause 8.8 & ICES-003

ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.207(a) & FCC Part 15.207(a)
RSS-Gen Table 3 & ICES-003 Table 2
Shield room

AC 120V, 60Hz via AC input of Notebook
B, C

Not connected

25C

55%

101 kPa
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5.1.9 Radiated Emission
RESULT: Passed

Date of testing
Test standard

Basic standard
Frequency range
Classification
Limit

Kind of test site
Test setup

Input Voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Test data refer to Appendix 1.

2016-09-22

FCC Part 15.109(a) & FCC Part 15.209(a)
RSS-Gen 8.9 & ICES-003

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a) & FCC Part 15.209(a)
RSS-Gen Table 4 & ICES-003 Table 5 & Table 7
3m Semi-Anechoic Chamber

DC 5V via USB Port of Notebook
C

Not connected

Refer to Appendix 1

Refer to Appendix 1

Refer to Appendix 1
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Figure 1: Test figure of spurious emissions, mode A.1 (9kHz — 30MH2z)

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specification:
Comment:

Start of Test:

FusionCore M/N:L71000

T 2402MHz
24 Chamber
BING

oC 3.7V

X
2018-10-14 /

SCAN TABLE: "LFRE Fin"

Short Descfiption:

SUB STD VTERM2 1.70

sStart Stop Step Detector Meas. IF Transducer
Freguency Fregquency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151aM
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2402MHz

Test Site: 24 Chamoer

Operator: PING

Test Specification: DC 3.7V

Comment: Y

Start of Test: 2016-10-14 7

SCAN TABLE: "LFRE Fin"

Short Description: 5UB STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Freguency Freguency Width Time Bandw.

9.0 kHz 1530.0 kHz 100.0 Hz QuasiPeak 1.0 = 200 Hz 1516M
150.0 kHz 30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Laval [dBuAim]
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2402MHzZ

Test 3ite: 24 Chamber

Operator: PING

Test Fpecification: DC 3.7V

Comment : 4

Start of Test: 2016-10-14 /

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Freguency Fregquency Width Time Bandw.
9.0 kHz 130.0 kHz 100.0 Hz QuasiPeak 1.0 = 200 Hz 1516M
15¢.0 kHz 30.0 MHz 5.0 kHz Qua=siPeak 1.0 s % kH=z 151aM
Lavel [dBpAim]
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&0 —
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20
e, s P [ - A an ot i ..M—lw‘.,‘“_h
o o " g
-20
9K 20k 30k 40k ROk 100k 200k 300k GO0k TOOK 1M 2 3 4M BM 10M I0M
Frequency [Hz]
5 L-1014-03_p
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Figure 2: Test figure of spurious emissions, mode A.1, Horizontal polarity

(30MHz — 1

GHz)

Site: 28 Chamber

Tel:+BE-0T55-26503200
Fax:+86-0755-26503306

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen, P.R.China

Job Mo PIMNG #1700 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 16/ 107200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2402MHz Distanca: 3m
Model: L7000
Manufacturer:
Mote:
A B
=18
B0
50
I
an
3n M“
"A\l : W
t =
’ AMM Pl
m MM-PMM#‘L | |
oo
0000 40 50 GO0 70 8D 300 AD0 500 GO0 FO0 10900 MHE
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. {MHz) (dBuN/m) | (dB} | (dBuim) | (dBuvim) | (dB) iemp | seg | P
1 2145142 3533 -11.71 262 4350 [-1988 aP
2 206.1836| 31.02 -0.09 2183 4640 |[-2447 QP
3 B26.2441] 25.37 145 2682 4640 [-1958 QP
Page: 1 hitpfwww ghc-lab.com
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Figure 3: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz - 1GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Moo PING #1629 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 1611020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2402MHz Distance:  3m
Model: L7000
Manufacturar:
Moba:
IR e
=10
B0
50
I
&
- ]
’ %-'im\-.# p » ,Lnlw-ﬁ"""#w |
1 %MH'M "M :
oo
0000 40 S GO 70 BD 300 W0 500 ED0 T0O 10800 MHE
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. {MHz) {dBuvim) [ (dB} | (dBuvim) | {dBu\f'm)| (dB) iemy | woegy | e
216.7828) 2744 -11.62 15.682 4640 |-30.58( QP
438 8553] 28.27 -5.50 2077 4640 |-26.63 QF
3 bz200081] 2574 275 2840 4640 |-17.91] QP

Page: 1 hitpethwws bc-lb com
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Figure 4: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo.: PING #1682 Puolarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 1611020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2402MHz Distance:  3m
Model: L7000
Manufacturar:
Moba:
1100 Bl
it 1
108
a0
i
m
Gl
0 2 i
WW
“ i pan
A
0 M‘WMMMM
08
1000080 2000 T W00 G0N 7000 S000 5300 180008 MHz
Freq. Reading | Facior | Result Limit [Margin Height | Degree
Ho. [MHz (dBuMim) | (dB) | (dBu\im) | (dBulim) | (dB) Detestor | femy | voega | P
240z2.000)] B850 -7.45 8756 ! ! peak
4E04.025] 40.79 -0.30 4540 74.00 |-24.51| peak
3 AB04.025| 41.65 -0.30 41.35 54.00 |-12.83] AWG

Page: 1 hitpethwws bc-lb com
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Figure 5: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo PING #1680 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 1611020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode: T 2402MHz Distance:  3m
Model: L7000
Manufacturar:
Moba:
1D dEdhe
w1
108
a0
i
m
Gl
0 ; S S
FF’MH_. ,.‘«..,..,.,..r\.-"""""
an W
-
n M«.I—A‘Aﬁ
T
10000001 2000 00w SO0 EO00 TO00 §009 5900 180008 MHz
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. {MHz [dBuVim) | {dB} | {dBuvim) | (dBu\'m)| (dB) iemy | woegy | e
240z.000] B4.88 -7.45 8723 ! ] peak
4B04.027] 4B.21 -0.30 4781 74.00 [-26.09( peak
3 4B04.027] 40.08 -0.30 N 5400 [-14.22] ANG

Page: 1 hitpethwws bc-lb com
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Figure 6: Test figure of spurious emissions, mode A.1, Horizontal polarity
(18GHz -25GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tel:+BB-0755-26503200
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396

Job Moo PING #1706 Polanization:  Horizondal
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 1810200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2402MHz Distance:  3m
Model: L7000
Manufacturer:
Mote:
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50 Ee e S I e rh'n”“*---q-ﬁ“ﬁm—ﬂ—‘w—"mwwwn

.., ;

k]

20

m

oo

1E000.500 20000 25000 MH 2
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. (MHz) | (dBuMim) [ (dB} | {dBu\im) | (dBulim) | (dB) iemy | woegy | e
26184.163] 34.1B 16.50 5068 7400 |[-23.32| peak

2 26164 163 23.56 16.50 40.08 5400 |[-13.84] AMG

Page: 1 hitpethwws bc-lb com
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Figure 7: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tel:+BB-0755-26503200
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo.: PING #1705 Polanization:  Verical
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 1810200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2402MHz Distanca: 3m
Model: L7000
Manufacturer:
Mote:
e B
=18
B0
i
Gl
L
5o _..:—ﬂa.a...—l\.-'\-l-'\—\_l._rl-l-\.,p,.i-lMM,HJPA_.#Jﬁ_gﬁMw#w‘mM.MHF
an L
an
20
10
oo
1E000.500 20000 25000 MH 2
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
No. {MHz) (dBuN/m) | (dB} | (dBuim) | (dBuvim) | (dB) iemy | woegy | e
26316.150] 33.51 17.02 50.53 7400 |[-23.47| peak
2 26316.150] 2262 17.02 3064 5400 |-14.38[ AVG

Page: 1 hitpethwws bc-lb com
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Figure 8: Test figure of spurious emissions, mode A.2 (9kHz — 30MH2z)

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2440MHZ

Test Site: 2% Chamber

Jperator: BEING

Test Specification: DC 3.7V

Comment : X

Start of Test: 2016-10-14 7/

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD WTERMZ 1.70

sStart Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.

4.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151aM
150.0 kHz 30.0 MHz 5.0 kHz QuasziPeak 1.0 s % kHz 151aM
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2440MHzZ

Test 3ite: 24 Chamber

Operator: PING

Test Fpecification: DC 3.7V

Comment : Y

Start of Test: 2016-10-14 /

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Freguency Fregquency Width Time Bandw.
9.0 kHz 130.0 kHz 100.0 Hz QuasiPeak 1.0 = 200 Hz 1516M
15¢.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 % kH=z 151aM
Lavel [dBpAim]
130
i
100
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50 — T
A0
20}
L TN [ e o R
o " WSS po
20 W
9K 20k 30k 40k ROk 100k 200k 300k GO0k TOOK 1M 2 3 4M BM 10M I0M
Frequency [Hz]
3 L-1014-05_pre
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2440MHZ

Test Site: 2% Chamber

Jperator: BEING

Test Specification: DC 3.7V

Comment : Z

Start of Test: 2016-10-14 7/

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD WTERMZ 1.70
sStart Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
4.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151aM
150.0 kHz 30.0 MHz 5.0 kHz QuasziPeak 1.0 s % kHz 151aM
Lavel [dEpAim]
130 pe
100 o T—
&0 —
o0 e
A0
20 AL . -
) L BERE [T bt f b ——— "
30 - miind
E 20k 30k 40k B0k 100K 200k 300k 500K 70Ok 1M M I AWM B 1OM 30M
Frequency [Hz]
MES L=1014=d5 p
(e L.IM LEFE-1
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(30MHz - 1GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo.: PING #1701 Polarization:  Harizontal
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 16/ 10200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode: TH 2440MHz Distance: 3m
Model: L7000
Manufacturer:
Mote:
e B
(i 1
[71]
50
L L]
an ..'"_,I.IP"W
z ‘HJN
" P 7 \
L"i"*"".-"m- A .f\-l.\,h_ J’*
i sl Y o | :
1]
0000 40 B0 G0 70 D 200 400 00 GO0 OO 10900 MEE:
Freq. Reading | Facior | Result Limit [Margin Height | Degree
No. | abz) | gBuvim) | (98) | (aBuvim) |igBuvim) | (a8 | PF ] em | saeay | R
210.0482| 3622 | -11.00 | 2423 4350 |-19.27] QF
206.1836] 31.65 009 | 2256 4640 |-23.84] QP
3 TOG.1820| 26.08 0r2 | 2501 4640 |-16.09] QF

Page: 1 hitpethwws bc-lb com
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Figure 10: Test figure of spurious emissions, mode A.

(30MHz - 1GHz)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen, P.R.China

2, Vertical polarity

Site: 28 Chamber

Tel:+BE-0T55-26503200
Fax:+86-0755-26503306

Job Mo PING #1702 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 1611020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2440MHz Distanca: 3m
Model: L7000
Manufacturar:
Moba:

LT Q- ¥

w1

B0

50

a0

’ WMM

C Mﬂm

; Mg T

B %\w Al g b .

nn

OO0 &0 W G0 7D 8D 300 A0 500 EOD 7O 10000 MHE

Freq. Reading | Facior | Result Limit [Margin Height | Degree
Ho. (MHz) | (dBuVim) | (dB) | (dBuVim) | (dBu\im)| (dB] Detestor | femy | voega | P
1 34.6385] 2882 -10.32 18.30 40.00 |-21.70( QF
2 214.5142] 2673 -11.71 15.02 4350 |[-2B.48 QP
3 Gro4anz] 2700 -1.47 25.53 4640 |[-20.87 QF
Page: 1 hitpfwww ghc-lab.com
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Moo PING #1683 Polanization:  Honzontal
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 1611020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2440MHz Distanca: 3m
Model: L7000
Manufacturar:
Moba:
NE0  dEte
=Tk
108
a0 i
%
i
m
0
" — . |
WH“MVM
0 PP E
0 P dfwwwwr.
E
1000080 me T WON G0N0 7000 S009 500 B0 B MH
Freq. Reading | Factor | Fesult Limit |Margin Height | Degree
No. | abz) | gBuvim) | (98) | (aBuvim) |igBuvim) | (a8 | PF ] em | saeay | R
2440.000) B528 -7.38 87 80 i i peak
ABE0.0Z4| G047 013 50060 7400 |-23.40| peak
3 4BRBO.O24) 4224 013 4237 5400 |-11.83] ANG

Page: 1 hitpethwws bc-lb com
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A TUVRheinland®

Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity

(1GHz — 18GHz)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen, P.R.China

Site: 28 Chamber

Tel:+BE-0T55-26503200
Fax:+86-0755-26503306

Job Moo PING #1684 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 16/ 107200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode: TX 2440MHz Distance:  3m
Model: L7000
Manufacturer:
Mote:
10 i
=10
100
al 1
£
i
m
2]
50 N ES—
,.w-.,.w-h""""‘w"
W R ——
0 W
20
100,090 008 008 W00 EIO0 000 S009 5100 B0 B MH
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. {MHz) {dBuvim) [ (dB} | (dBuvim) | {dBu\f'm)| (dB) iemy | woegy | e
2440000 S48 -7.38 8745 [ ! peak
ABR0.020] 4565 013 43.TE 7400 |[-2522| peak
3 4BED.OZO) 4018 013 4020 5400 |-13.71] AMG
Page: 1 hitpethwws bc-lb com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo PING #1707 Polanization:  Honzontal
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 161020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2440MHz Distanca: 3m
Model: L7000
Manufacturar:
Moba:
08 e
w1
il
il
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B i i AN b B g Bt e o e s, o il s s e e
an
an
20
i
0o
1E000.800 20000 2000 MH
Freq. Reading | Facior | Flesult Limit [Margin Height | Degree
No- | iz | idBuvim) | (dB) | (@Buvim) | gBuvim) | (dB) || em | o | RETe
26367.001 34.23 16.50 5073 74.00 |-23.27| pesk
2 26367.001] 23.57 16.50 40007 54.00 |[-13.93] AVG
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo PING #1708 Polanzation:  Verical
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 161020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2440MHz Distanca: 3m
Model: L7000
Manufacturar:
Moba:
08 e
w1
il
il

o JWWW“MW‘MWHJWW

e

an
L
20
m
1]
1E000.500 20000 2000 MH 2
Freq. Reading | Facior | Result Limit [Margin Height | Degree
Ho. (MHz) | (dBuVim) | (dB) | (dBuVim) | [dBuVim] | (dB) Detestor | femy | voega | P
26042 764| 53.50 1720 | 50.76 7400 |-23.24| peak
Fl 206042 7604| 2264 720 | 2004 BA00 |-13.00] AWG
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Figure 15: Test figure of spurious emissions, mode A.3 (9kHz — 30MHz)

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2480MHZ

Test Site: 2% Chamber

Jperator: BEING

Test Specification: DC 3.7V

Comment : X

Start of Test: 2016-10-14 7/

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD WTERMZ 1.70

sStart Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.

4.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151aM
150.0 kHz 30.0 MHz 5.0 kHz QuasziPeak 1.0 s % kHz 151aM
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX 2480MHZ

Test Site: 2% Chamber

Jperator: BEING
Test Specification: DC 3.7V
Comment :

b4
Start of Test: 2016-10-14 /

SCAN TABLE: "LFRE Fin"
Short Description:
sStart Stop Step

SUB STD WTERM2 1.70

Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
4.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151aM
150.0 kHz 30.0 MHz 5.0 kHz QuasziPeak 1.0 s % kHz 151aM
Lavel [dEpAim]
130 pe
100 o T—
&0 —
o0 e
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o
T . TS,
0 Lo 1 P . o,
=20 o il
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: FusionCore M/N:L71000
Manufacturer:

Operating Condition: TX Z480MHZ

Test Site: 2% Chamber

Operator: BEING

Test Specification: DC 3.7V

Comment : Z

Start of Test: 2016-10-14 7/

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD WTERMZ 1.70

sStart Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.

4.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151aM

150.0 kHz 30.0 MHz 5.0 kHz QuasziPeak 1.0 s

Lavel [dEpAim]
120

% kHz 151eM

100

&0

W 20k 30k 40k GOk 100k 200k 300K G600k 700K 1M
Frequency [Hz]

L

am 4M B 10M 30
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Figure 16: Test figure of spurious emissions, mode A.3, Horizontal

polarity (30MHz — 1GHz)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen, P.R.China

Site: 28 Chamber

Tel:+BE-0T55-26503200
Fax:+86-0755-26503306

Job Mo PING #1704 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 16/ 107200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2480MHz Distanca: 3m
Model: L7000
Manufacturer:
Mote:
A B
=18
B0
50
I
an
) Mwb
20 ]
Pk
m h ¥ P, o
oo
0000 40 W G0 70 8D 300 W0 G0 E00 FO0 10900 MHE
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. {MHz) (dBuN/m) | (dB} | (dBuim) | (dBuvim) | (dB) iemp | seg | P
2152677 36.24 -11.67 2457 4350 [-18.83| aP
206.1836| 3D.48 -0.09 21.30 4620 |-25.01] aP
3 Dbz 162z2| 25.00 133 2023 54.00 |-2477| QF
Page: 1 hitpfwww ghc-lab.com
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Figure 17: Test figure of spurious emissions, mode A.3, Vertical polarity

(30MHz - 1GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tel:+BB-0755-26503200
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396

Job Mo PING #1703

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.[ CHHum.(%) 23 C/48%
EUT: FusionCore

Mode:  TX 2480MHz

Model: L7000

Manufacturer:

Polanization:  Verical
Power Sourca: DC 3.7V
Diate: 16/10020/

Tirme:

Enginaar Signature: PING
Distance:  3m

Mote:

i L

" %WWWJ,,W

o

0000 40 W 8 70 8 00 D0 500 B00 708 1090.0 MH:
Freq. Reading | Facior | Result Limit [Margin Height | Degree
No. | abz) | gBuvim) | (98) | (aBuvim) |igBuvim) | (a8 | PF ] em | saeay | R
34.7601 26.79 -10.34 16.45 4000 |-23.55 QP
210.7860) =2B.74 -11.84 16.60 4350 |-26.70] aP
3 BE3.0561] 25.26 1.82 2708 4640 [-19.32( QP
Page: 1 hitpfwww ghc-lab.com
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Figure 18: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz -18GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tel:+BB-0755-26503200
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Moo PING #1696 Polarizationc  Horizondal
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 16/ 107200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2480MHz Distance:  3m
Model: L7000
Manufacturer:
Mote:
10 i
=10
100
= 4
i
m
2]
50 ;
et s i e N
_..,d,.hﬂ\""’""“m
an _,,..1_.-_,...-"'-!-‘“" MM
n il
0 Wﬁﬁmﬂ*‘r‘“‘""‘
20
000,030 mor 005 W00 G000 7090 009 5900 189009 HH
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. {MHz {dBuvim) [ (dB} | (dBuvim) | {dBu\f'm)| (dB) iemp | seg | P
240000 9611 1T 83.74 [ ! peak
40G0.02B|  50.06 0.52 50.58 7400 |[-23.42| peak
3 A0G0.02B| 4205 0.52 4257 5400 |[-11.43] AMG
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Figure 19: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Moo PING #1685 Polanzation:  Verical
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 1611020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode: TX 2480MHz Distanca: 3m
Model: L7000
Manufacturar:
Moba:
NE0  dEte
=Tk
108
a0 1
%
i
m
0
50 : e
W
W ——
L
kL e s it et
E
1000080 00 T WON  EI00 7000 BOO0 00 B0 B MH
Freq. Reading | Factor | Fesult Limit |Margin Height | Degree
No. | abz) | gBuvim) | (98) | (aBuvim) |igBuvim) | (a8 | PF ] em | saeay | R
24B0.000) B4.67 =737 B7_30 i i peak
4060.026) 47.26 052 47.TE 74.00 |-26.22| peak
3 4060.026) 38.90 0.52 042 54.00 |-14.58] ANG

Page: 1 hitpethwws bc-lb com
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Figure 20: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tel:+BB-0755-26503200
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396

Job Moo PING #1710 Polanization:  Horizondal
Standard: FCC Class B 3M Radiated Power Sourca: DC 3.7V
Test item: Radiation Test Diate: 1810200
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2480MHz Distanca: 3m
Model: L7000
Manufacturer:
Mote:

e B

=18
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i

Gl

sl mm%mMWWMHme};

an

an

20

10

oo

1E000.500 20000 2000 MH 2
Freq. Reading | Facior | Result Limt  [Margin| ., Height | Degree
Ho. (MHz] (dBuN/m) | (dB} | (dBuim) | (dBuvim) | (dB) iemp | seg | P
26367.001] 33.90 16.50 5040 7400 |[-23.60| peak

2 26367.001]  23.96 16.50 39.B6 5400 |-14.14] AMG
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Figure 21: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz)

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Mo PING #1709 Polanzation:  Verical
Standard: FCC Class B 3M Radiated Power Sourca:  DC 3.7V
Test item: Radiation Test Diate: 161020/
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCore Enginaar Signature: PING
Mode:  TX 2480MHz Distance:  3m
Model: L7000
Manufacturar:
Moba:
08 e
w1
il
il

il MJMWWMMMW#MMﬁWH*"VW-“MJ*
an i
an
20
10
0o
1E000.500 20000 25000 MH 2
Freq. Reading | Facior | Flesult Limit [Margin Height | Degree
Ho. (MHz] [dBu%/m) {dB} | {dBuvim) | (dBu'm) | (dB) Detee | temy | vomgy | P
262B5.633] 33.92 17.04 5006 7400 |-23.04| peak
2 262B5633] 2281 17.04 39 B5 54.00 |[-14.15] AVG
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Figure 22: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal

an

Job No.:  PING #1692

Standard: FCC (Band Edge)
Testitem: Radiation Test

Temp.( CHHum.(%) 23 C/48%
EUT: FusionCore

Mode: TX 2402MHz

Model:  L71000

Manufacturer:

Note:

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Polarization:  Horizontal
Power Source; DC 3.7V
Date: 16/10/20/

Time:

Engineer Signature: PING
Distance: 3m

90.0  dBWAm

lmml

Jimit a
B ool
B oo

AP e B L E T PP B T TR

e e
Mw_;wmwwmmnMn“'ﬂn'w\niuwrm¢mu.m\,mmwmJw\_,...m,-;.\...uumﬁ

T

nn
2z10.000

23490.0 MHz

Freq. Factor Result Limit Height

(cm)

Degrae
(deg.)

Reading Margin

No. Datactor Remark

(MHz)

(dBu\im)

(dB)

(dBuV/m)

(dBuvim}

(dB)

2332.640

44.63

-7.80

36.83

74.00

-37.47

peak

2 2332 840

34.04

-7.80

26.24

54.00

-27.76

AVG
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Figure 23: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical

an

Job No.: PING #1691

Standard: FCC (Band Edge)
Testitem: Radiation Test

Temp.( CHHum.(%) 23 C/48%
EUT: FusionCore

Mode: TX 2402MHz

Model:  L71000

Manufacturer:

Note:

Site: 2# Chamber
Tel:+86-0755-26503290

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Polarization:  Vertical
Power Source: DC 3.7V
Date: 16/10/20/

Time:

Engineer Signature: PING
Distance: 3m

lmml

Jimit a
B ool
B ool

0 oo e e e e e e e e e e e s s e s e e
b bttt Ot T L A At bt At s st W b ol s s Ao A0 A L
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Freq. Factor Result Limit Height

(cm)

Degrae
(deg.)

No. Reading Margin Detactor Remark

{MHz)

(dBu\im)

(dB)

(dBuV/m)

(dBuvim}

(dB)

2333.200

45.03

-7.79

37.24

74.00

-36.76

peak

2 2333.200

3512

-7.79

27.33

54.00

-26.67

AVG
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Figure 24: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal

-® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

A c F1.Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PING #1697 Polarization: Horizontal

Standard: FCC (Band Edge) Power Source: DC 3.7V

Testitern:  Radiation Test Date: 16/10/20/

Temp.{ C)yHum.(%) 23 C/48% Time:

EUT: FusionCore Engineer Signature: PING

Mode: TX 2480MHz Distance: 3m

Model:  L71000

Manufacturer:

Note:

90.0  dBWAm

lmml —_
limitz

L B TR

B ool
L T i

Ay Al s ar g e i, LY See J. Attt o et b it e gt e

0 |

nn
2482.500 2500.0 MHz

No. Freq. Reading Factor Result Limit |Margin| | Height | Degree
(MHz) (dBu\im) (dB) (dBuV/m) | (dBu\vim) | (dB) (em) | (deg )

2486.932( 45.22 -7.38 37.84 74.00 | -36.16( peak
2 2486932 3473 -7.38 27.35 54.00 |-26.65| AVG

Remark
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Figure 25: Test figure of Radiated emissions in restricted bands, Mode

A.3, Vertical

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

PING #1698

Polarization:

Vertical

Standard: FCC (Band Edge)

Testitem: Radiation Test

Temp.{ CYyHum.(%) 23 C/48 %
EUT: FusionCore

Mode: TX 2480MHz

Power Source; DC 3.7V

Date: 16/10/20/
Time:

Engineer Signa
Distance: 3m

ture: PING

Model:

L71000

Manufacturer:

Note:

lmml

nn

AR et

limitz a
L I - . e -
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L L A EEGET T LECTTEPEPE, e T LLLT B T LT -

ARt A A At ot S S b s o oW g o Svocnt o e A b
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2500.0 MHz

Freq.

No- | (mHz)

Reading
(dBuV/m)

Factor
(dB)

Result
(dBuV/m)

Limit
(dBuvim}

Margin
(dB)

Detactor

Height
(cm)

Degrae
(deg.)

Remark

2485.513

45.14

-7.38

37.76

74.00

-36.24

peak

2 2485.513

34.92

-7.38

27.54

54.00

-26.46

AVG
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Figure 26: Test figure of conducted emissions in 100kHz Bandwidth, Mode
A.l
Spectrum | IE%[
Ref Level 10.00 dBm @ RBW 100 kHz
& Att 20 dB SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -61.45 dBm
0 dB 18.0920 GHz
m M1[1] -5.40 dBm
10 dam 2.3860 GHz
-20 dBm
-30 dBm
M2
-40 dBm
-50 dBm
50 dB e e
- m
-80 dBm
start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.386 GHz -5.40 dBm
M2 1 4.7992 GHz -40.57 dBm
M3 1 9.626 GHz -62.35 dBm
M4 1 18.002 GHz -61.45 dBm
| I [ CEECTE N
Date: 18.0CT.2016 10:30:47
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Figure 27: Test figure of conducted emissions in 100kHz Bandwidth, Mode

A.2

Spectrum |

=]

Ref Level 10.00 dBm @ RBW 100 kHz
j& Att 20 dB SWT 265 ms @ VYBW 300 kHz Mode Auto Sweep

@ 1Pk Max

0 dBm—py
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Marker
Type | Ref | Trc | X-value

Y-value | Function

Function Result

M1 1 2.424 GHz
M2 1 4.8758 GHz
M3 1 9.741 GHz
M4 1 16.406 GHz

-6.13 dBm
-43.73 dBm
-62.77 dBm
-61.35 dBm

[ J1

Date: 18.0CT.2016 10:29:58
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Figure 28: Test figure of conducted emissions in 100kHz Bandwidth, Mode
A3

Spectrum | IE%:[

Ref Level 10.00 dBm @ RBW 100 kHz
j& Att 20 dB SWT 265 ms @ VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
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Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.462 GHz -4.80 dBm
M2 1 4.9524 GHz -43.71 dBm
M3 1 18,092 GHz -61.72 dBm
M4 1 20,122 GHz -62.02 dém

[ ] [ R

Date: 18.0CT.2016 10:28:26
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Figure 29: Test figure of Frequency Band Edge in 100kHz Bandwidth,
Mode A.1

Spectrum | IE%:[

Ref Level 10.00 dBm @ RBW 100 kHz
j& Att 20dBE SWT 1ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
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Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.40176 GHz -4.00 dBm
M2 1 2,39 GHz -69.93 dBm
M3 1 2,353871 GHz -59.70 dBm
M4 1 2,33727 GHz -67.74 dBm
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Mode A.3

Spectrum |

Figure 30: Test figure of Frequency Band Edge in 100kHz Bandwidth,

=]

Ref Level 10.00 dBm

@ RBW 100 kHz
Mode Auto FFT

j& Attt 20 dB SWT 56.9 ps @ VBW 300 kHz
@ 1Pk Max
M4[1] -68.66 dBm
2.4885220 GHz
M1[1] -4.81 dBm
2.4797670 GHz
P2
(R M4
-70dBm W MW I o s R Yu WWW R e v P e
-B0 dBm
Start 2.478 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.479767 GHz -4.81 dBm
M2 1 2,4835 GHz -67.16 dBm
M3 1 2.48588 GHz -68.57 dBm
M4 1 2.488522 GHz -68.66 dBm
[ ][ R e
Date: 18.0CT.2016 10:25:58
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A TUVRheinland®

Figure 31: Test figure of Conducted emissions, Mode B, line live

ACCURATE TECHENOLOGY CO. ,LTD

CONDOCTED EMISSION STANDARD FCC PART 15 B

ELIIT:
Manufacturer:
Operating
Tast Site:

Operator:

Test Specification:

Comment

SCAN TABLE:
Short Descr
Start
Frequency
9.0 kHz

150.0 kHz

FusionCore M/M:=L71000

Condition: Transmitting

1§5h ing Room
FING
L 120n/ &0z

Main=s Port
B/25720146 /

"V S9K-30MHz fin" N
iption: SUB ETD VTERMZ 1.70

Stop Step Detector MHeas.

Frequency Width Time=

150.0 kez 100.0 EHz JuasiPeak 1.0 =
Averags

0.0 MHx 5.0 kHz {uasiPezak 1.0 s

Averags

IF
Bandw.

200 Bz

9 kHz

Transducer
HELKBL2E 2008

NELKBL26 2008

Fregusncy [Hzj

TN FoE 1% Vg Ltags g
-LH F -, - AN
MEASTREMENT RESULT: "T-0825-07 fin"
Qf25,/2016
Frequency Level Transd Limit Margin Detector
MHz By de  dEpw de
0. 150000 54.20 10.5 L1 11.8 gr
3_250000 32.00 11.1 S5& 2.0 g
5._440000 27_6 11.2 &0 iz.4 oF
MEASTREMENT RESULT: "T-0825-07 fin2"
8f25/2016
Frequency Level Transd Limit Margin Detector
MHzZ dBPY de dBpY dB
0.4%0000 33,20 10.7 46 13.0 av
2.210000 3070 11.0 44 15.3 av
28780000 2450 11.5 50 25.5 av
FPage 1/1 9/25/2016 T-0925-07
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L1
L1
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A TUVRheinland®

Figure 32: Test figure of Conducted emissions, Mode B, line neutral

ACCURATE TECHENOLOGY CO. ,LTD

CONDOCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:
Operating Condition: Transmitting

FusionCore M/M:=L71000

Tast Site: 1§5h ing Room
Operator: FING

Test Specification: W 12X0W/&0kHz
Comment Main=s Port

Start of Test: B/25720146 /

SCAN TABLE: "V S9K-3J0MHz fin"
Short Description: SUB ETD VTERMZ 1.70

Start Stop Step Detector MHeas.
Frequency Fregquency Width Time=
9.0 kmz 150.0 kez 100.0 EHz JuasiPeak 1.0 =

Averags
JuasiP=ak 1.0 =
Average

150.0 kAz 30.0 MH=z 5.0 kHz

IF
Bandw.

200 Bz

9 kHz

Transducer
HELKBL2E 2008

NELKBL26 2008

Fregusncy [Hzj

.:-" I- 1% r -
11 F -, - A
MEASTREMENT RESULT: "T-0825-08 fin"
Qf25,/2016
Frequency Level Transd Limit Margin Detector
MHz ABpw de  dEpw de
0.150000 51.70 10.5 L1 4.3 grp
2_1&0000 35.70 11.0 S5& .3 QP
5_250000 28_90 11.2 &0 3.1 or
MEASOTREMENT RESULT: "TI-0825-08 fin2"
9/25/2016
Frequency Level Transd Limit Margin Detector
MHzZ dBPY de dBpY dB
0.4%0000 34.00 10.7 46 12.2 av
2_230000 3.6 11.0 44 15.4 av
&.035000 2310 11.5 50 26.9 AV
FPage 1/1 9/25/2016 T-0925-08

]
]
]
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A TUVRheinland®

Figure 33: Test figure of Conducted emissions, Mode C, line live

ACCURATE TECHENOLOGY CO. ,LTD

CONDOCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:

Operating
Tast Site:

Operator:

Test Specification:

Comment

SCAN TABLE:

Short Description:

Start
Frequancy
9.0 kHz

150.0 kHz

Stop

Fregquency
150.0 kHz

30

-G

0 MH=z

FusionCor= M/M:=L71000

Condition: Charging

l§shielding Room
FING
L 120n/ &0z

Main=s Port
B/25720146 /

"V SE-30MHz fin"

SUB ETD VTERMZ 1.70

Step Detector MHeas.

wWideh Tim=

1o0.0 Hz QuasiPeak 1.0 =
Averags

5.0 kHz JuasiP=ak 1.0 =

Averags

IF
Bandw.

200 Bz

9 kHz

Transducer
HELKBL2E 2008

NELKBL26 2008

Fregusncy [Hzj

MEASUREMENT RESULT:

MHZ

0.155000
2570000
27280000

MEASUREMENT RESULT:

9F25/2016
Frequency
MHz

0. 545000
2. 560000
5.280000

Page 1/1

9,/25/201

Level

dapw

57.20
36.40
31.30

Lewel
dBpY
31.50
30.50
24 80

i

"T-0325-06 fin"

Transd Limit Margin Detector
de  dEpw de
10.5 L1 B.5 QP
11.0 S5& la.& gF
11.5 &0 ZB.7T QP
"T-0325-06 finZ"
Transd Limit Margin Detector
de dBpY dB
10.7 46 14.5 av
11.0 44 15.5 av
11.2 50 25.2 mv
T-0925-06

Line

Ll
L1
L1

Line
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L1
Ll
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A TUVRheinland®

Figure 34: Test figure of Conducted emissions, Mode C, line neutral

ACCURATE TECHENOLOGY CO. ,LTD

CONDOCTED EMISSION STANDARD FCC PART 15 B

EUT: FusionCore M/M:=L71000
Manufacturer:
Operating Condition: Charging

Test Site: l§shielding Room
Operator: FING

Test Specification: W 12X0W/&0kHz
Comment : Mains Fort

Start of Test: B/2572016 J

SCAN TABLE: "V SEK-3J0MHz fin"

Short Description: SUB ETD VTERMZ 1.70

Start Stop Step Detector MHeas.

Frequency Fregquency Width Time=

9.0 kHz 150.0 knz 100.0 Hz {uasiPeak 1.0 =
Averags

150.0 kHzx 30.0 MHz 5.0 kHz JuasiPe=ak 1.0 =

Averags

IF
Bandw.

200 Bz

9 kHz

Transducer
HELKBL2E 2008

NELKBL26 2008

B E&EBE R

o

-]

Fregusncy [Hzj

MEASTREMENT RESULT: "T-0825-05 fin"

QF25/2016

CegUEnCY Level Transd Limit Margin Detector
MHz ABpw de  dEpw de
0.170000 55.20 10.5 &5 9.8 Qp
3200000 35.20 11.1 S5& 0.8 QP
5_5E0000 3n.z2a 11.2 &0 Z9.8 QF
MEASTREMENT RESULT: "T-0825-05 fin2"
8f25/2016
Frequency Level Transd Limit Margin Detector
MHzZ dBPY de dBpY dB
0.535000 33.ma 10.7 46 12.3 av
3230000 268._00 11.1 44 16.0 av
5.550000 2410 11.2 50 25.9 mv

i

i T-0925-0

Ln

Page 1/1 9,/25/201
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Figure 35: Test figure of Radiated emissions, Mode C, Below 1GHz,

Horizontal

B ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tail:+86-0755-261503260
Science & Indusiry Park, Manshan Shenzhaen, P.R.China Fax: +B6-0755-26500396
Job Moo PING #1513 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Spurca:  DC 5V
Test item: Radiation Test Diate: 1608227
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCone Enginaar Signatura: PING
Mode:  Charging Distanca: 3m
Model: L7000
Manufacturar:
Moba:
LT Q- ¥
i 1
B0
50
I
a0

5 G0 70 8 00 ADD SO0 GO0 FO0 10900 MHE

Reading | Facior | Result Limit  |[Margin Height | Degree

jdBuvim) | (dB) | (dBuvim) | (dBuiim) | (dB) emp | doegy | PR

46.96 -16.91 3005 4000 | -9095( aF

ELTT TR ]
Freq.
No. (MHz)
BY7.4381
1B5.1370
3 325.5957

44 60 -13.1 3060 4350 [-1281 QP

41.00 -8.51 248 4640 [-13.92( QF

Page: 1 hitpoifwws bc-lab.com
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Figure 36: Test figure of Radiated emissions, Mode C, Below 1GHz,

Vertical
8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A, Changyuan Mew Material Port Keyuan Rd, Tel:+BB-0755-26503200
Science & Indusiry Park, Manshan Shenzhen, P.R.China Fax: +B6-0755-26500396
Job Moo PING #1514 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Spurca:  DC 5V
Test item: Radiation Test Diate: 1608227
Temp. C¥Hum.%) 23 C/48% Tirme:
EUT: FusionCone Enginaar Signatura: PING
Mode:  Charging Distanca: 3m
Model: L7000
Manufacturar:
Moba:
IR e
=10
B0
50
I
&

Wil MWLW sl |

o000 S G0 70 ® 30 Wm0 SE EOD 00 10900 MMz
Freq. Reading | Facior | Result Gmit  [Margin Height | Degree
No- | iz | idBuvim) | (dB) | (@Buvim) | gBuvim) | (dB) || em | o | RETe
674381 47.05 -16.81 014 40.00 -3BE| QP
1B3.8430) 43.66 -13.60 2977 4350 [-13.73 QP
3 331.3546] 4077 -0.32 3145 4600 |-14.55 QP

Page: 1 hitpoifwws bc-lab.com
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Figure 37: Test figure of Radiated emissions, Mode C, Above 1GHz,
Horizontal

. ACCURATE TECHNOLOGY CO., LTD. Slie: 2§ Chambser
F1,Bidg A, Changyuan Mew Material Port Keyuan Rd, Tel:+B6-0755-26503200
Science & Indusiry Park, Manshen Shenzhen,P.R.China Fax:+868-0755-26503396

Job Mo PIMNG #1571 Polarization: Horizontal
Stendard: FCC Class B 3M Rediated Power Source: DC 5V
Testitem: Radiation Test Date: 201 6-9-26
Temp.[ CyVHumi{%) 23 C/48% Tinne:
ELT: FusionCone Enginesr Signature: PING
Mode: Charging Distenca:  3m
Model: L7100
Manufaciurer:
Miobea:

WE e

=1k
s

i

!

i

5l 1

an [ 1 r'| i'- u I HJ—‘MIWJ;-!H....—-NW

W N SNRY, LY i

n

i

.o

1000_080 08 £ P 00 GOS0 WH:
Freq. Resding | Factor Fiesult Limit  [Margin Hasght | Dugrea

No- 1 Mz ioBuvim) | (aBy | gaBuvimy fiaBuvim | (a8 | P ] emi | aegy | PR
1 34rvamo] s3a2v -i.36 4881 74.00 |-25.0%| peak
2 M47.8T0| 3046 -i4.36 34,80 54.00 |-1920] AMG

Pege: 1 it v BUC-IEh Gom
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Figure 38: Test figure of Radiated emissions, Mode C, Above 1GHz,
Vertical

5 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Indusiry Park, Manshen Shenzhen,P.R.China Fax:+868-0755-26503396

Job Mo PIMG #1572 Polarization: Vertcal
Stendard: FCC Class B 3M Rediated Power Source: DC 5V
Testitem: Radiation Test Date: 201 6-9-26
Temp.[ CyVHumi{%) 23 C/48% Tinne:
ELT: FusionCone Enginesr Signature: PING
Mode: Charging Distenca:  3m
Model: L7000
Manufaciurer:
Moba:

08 B

[
[

A

i

il

) ;

. m ) 1A L] b ) M )

20

i

0o

1000080 on 3000 000 SO0 GOSOLD MH:
Freq. Resding | Factor Fiesult Limit  [Margin Hasght | Dugrea

No- 1 ey | gamuvim) | (dBy | dBuvim) |gaBuvimy | (aBy [P | emi | igegy | PR
1 2303.093) s2.40 -7.51 44 .80 74.00 |-2911| peak
2 2303.093) 40.03 -7.51 3252 54.00 |-21.48( AVG

Pege: 1 it v BUC-IEh Gom




